

APPLICANT : HOYA HOMETECH CO.,LTD.

REPORT NO.	: M270-21-01164	
SAMPLE RECEIVED DATE	: 2021-01-14	
REPORT ISSUED DATE	: 2021-01-19	
PAGE	: 1 OF 2	

SAMPLE DESCRIPTION : One(1) sample

SAMPLE NAME SUBMITTED BY THE APPLICANT : HHCC-01

TEST CONDUCTED : As requested by the applicant, for details please see attached page(s).

PREPARED AND CHECKED BY FOR FITI

HongKwan Kim

HONG-KWAN KIM QUALITY MANAGER AUTHORIZED BY FOR FITI

Jun Je 400

JE-GOO JUN PRESIDENT

(You can see the authenticity of your test report through the above "Report Verification No." at FITI homepage.)

e-DOCUMENT SERVICE —

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI. This test report is irrelevant to KS Q ISO/IEC 17025 and KOLAS accreditation.



REPORT NO.: M270-21-01164 PAGE : 2 OF 2

01. FLAMMABILITY (UL 94: 2013, HORIZONTAL BURNING TEST)

		#1		
	DAMAGED LENGTH(mm)	BURNING TIME (s)	BURN RATE(mm/min)	
1	75	212	21	
2	75	204	22	
3	75	220	20	
CONCLUSION		BASED UPON THE RESULTS OF THE TEST REPORT, THE SUBMITTED SAMPLE MEET THE PERFORMANCE REQUIREMENTS FOR UL 94-HB(2013)		
REQUIREMENT		THICKNESS OF THE SPECIMEN : 3.0 ~ 13.0 mm BURNING RATE : ≤ 40 mm/min OR DAMAGED LENGTH : < 75 mm		

NOTE) SPECIMEN CONDITIONING : MINIMUM 48 h AT (23 ± 2) ℃, AND (50 ± 5) % R.H. TEST WAS CONDUCTED ONLY IN THE ORIGINAL STATE BY THE CLIENTS REQUEST.



** End of The Report **

e-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI. This test report is irrelevant to KS Q ISO/IEC 17025 and KOLAS accreditation.